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1-Self-Compacting Concrete(SCC)
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Fig. 1 Gradation curve of Gravel (Top) and sand (Bottom)
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Table 1. Chemical properties of cement and microsilica
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Table 2. Chemical properties of limestone powder
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Table 3. Stone powder granulation
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Table 4. Technical specifications of nanosilica
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Table 5. Physical properties of polypropylene fibers
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Table 6. Specifications of ADMIX SR340P superplasticizer
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Table 7. Mix design of self-compacting concrete samples
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Fig. 2. Picture of slamp test
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2 Slump flow test
3 V-funnel
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Table 8. Results of fresh concrete tests of self-compacting concrete
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Fig. 3. Diagram of slump flow diameter
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Fig. 4. V-Funnel to T500 diagram
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Table 9. Compressive strength test results
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Fig. 5. Diagram of compressive strength percentage changes of self-compacting concrete specimens

45.0
40.0
35.0
30.0
25.0
20.0
15.0
10.0
5.0
0.0

L = L n = L n = n

I o = & S N e g 5

~ = N o =z o N ™ n

P4 = b4 2 = =4 ~ [=} ~

S = S S § S =] z o

= = s s 2 S Z

> =

NF-sample SF-sample SNF-sample

ST oS1 5395 o5k diged £, Wid Canglio ol paadS oy log905 5 JSWS

Fig. 6. Percentage diagram of compressive strength changes of fiber self-compacting concrete samples

ARRAI



YWVA L YY) asas NF-) JL&s\“b)L«:)sb\c o)jbs)ﬁs)#olol)o& N Ayl

2oy3 B (ol diged kgl g ukiogSue S5 Sl 9 SUI
ool il 1) S Cuaglio Ay (ool Aoy Vg uediws oo
Jald diged 4y Camd dopd Vo dgas (JKwlKe Y/AY Caoglio by diges
2Ee g (udewsil (ghyly gladiged ) pirad (Cudld Cuwglis yiul3al
Qo3 VB g urdiwgil ao)d ¥ (gols dged cylug b BLI glite
WJSbe FIYY Cooglio b 5 g (abudS Cuoglio diuis sl LI
O bl Cuoglie Linli8l Jald diged 4 Cums doyd Yo dg0s
Vo ol Do B Ciglie polie 5 uudiws oo (sl sladiges
gy (oailS Cunglio dinidi (glyl> BUI dio )3 V0 5 iy Soo dsyd
ool &y Comd dopd VY dgds (JKwbKo F/+0 pidS Cuoglio b g
comdows Sio Jold S 5 sladiged > bl Cuglie iulj8l aali
VB g Sun 2103 B (5l diged kg (b S g ol
oS Canglie dipiin (ghyld g b B doyd ) 5 udiwsil duo )y
lodiges S (i 3 (S Croglie o piir s> (398 4iged @Bl )3 392
Camd 203 TF D (Kb /¥R didS Coglin b diges ol g

bl (S Cuoglie dgugy Jald digei 4

(Si5S Jpso il ¥ Y ¥
9y 2 hed 3l (B0 S Canglio b (St Jgto iloj]
Jssz 3 Gialejl ol ) Jols @l s pll jg) YA G o ladigad
adiges Cd iy Ao yd Cpitred Cuwl odd &Iyl VeSS Jlaged o V)
ol 0l (asuio VY S5 jlaged 50 dald diged 4 Caus BUII gyl
s BUI Ssgs on cldiged W JSS 5 cusl S5 4 Y
LGl 5 b s slosises (SF-SMPIE) b koo S
o> ;Lis (SNF-sample) L oS5 laaises 9 (NF-sample)
s sl BU g byl ¢ ypaslinsg ,Sso 48 MIXO w05 .5l
Joiz @ i b g JIWbBEe F/AY (s I (b (il Cnglie
Joio 1l (B 336 S5 sladiged )3 ureosil e LT3l L o))
o S5 cladiges 5 sl bl ol s g il Sisend
SBeeS Jgde dindi SHS Lurlpgil 203 ¥ (> diges gl
Caoglie ool 38] Wl diged 4 Coms Juoyd A dgas BIYA Cuoglio b g 25
Tl o o3l o yd isli8l b o pudiwg o syl sladiged jd il
Sdisel o > Bl il (g)lde e g (il ded Cuglae

G Cuoglio (i lo 3l oiuwd Y UK

Fig. 7. Compressive strength testing machine

e i IS Canglia slej =Y =Y ¥
ladigal (59) »t (A5 Ao 93 b poaliuns el (S Cunglio 2ol

Joges gV Jgia 3 Galeil 1 ol glis b plxl ) YA (o )3
Cans AU )1y sladiges Ci iy doyd Cpimon ilosds 1)) A JSs
Caol S5 & 3V Ll 0l [asuie A S bges 40 dald digel 4
SF-) b puiogySan shls (U1 515055 o2 (sladiges & JS5 o
5 (NF-sample) b Ul g pubowgl ol claaises (sample
MIXO0 wge .sloss o3l oyLis (SNF-sample) b oS 5 (sladiges
Y/0D iiS Camglio (gl (el GLI 5 urliussil e puplonss S &5
T S50 gl o (5 slotiges 3 g Sl
YIVY Caoglio b g g (windS Caoglio dinsiin (gl Lusbogil duo
2l Coglie ]38l tald dgel 4 Cans o pd 0 gl JSwbIKe
Cuoglio 1] o 0350l Mo pd (il58l b ¢ iy So sl sladiges
s cladiged il LialS g )lie g o Lialdl oS
Cunglie dind ShI> bewgSun 203 Ve (g5l diged (g So
s o3 F 3905 JSllSn YIVE Cuoglin b Ligls ) gy p2iiS

BB cladiged cpm 5l opmimed b Coglis 158l sald dgel 4

MY



WAL VYY) doiun VF ) Jlo o oyl OF 093 S puol (3 yas (owsbides & il

Table 10. Indirect tensile strength test results
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